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Name of TIAL offi cial export sales structure in Russia: Anticor Technologies LLC
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T E S T  R E P O R T 
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®

G T I  T E S T I N G  L A B O R A T O R I E S  

1700 South Mount Prospect Road   Des Plaines, Illinois  60018 

Brian K. Spillar 
Manager, Industrial Testing Services 
T: 847 768 0658 F: 847 768 0569 
Brian.Spillar@gastechnology.org 

testing
laboratories

IFC Techprocomplect LLC       10/29/2008
1, 62, Starokaluzhskoye Shosse 
Moscow, 117630, Russia 
Ph. +7 495 974 7008 

Reference: Test results for TIAL-M80  backing :  Our Report 081659.

We have completed testing on the following materials submitted to our laboratory. 

Material Name: Backing layer of TIAL-M80 heat shrinkable wrap-around sleeve. 
Test Method: ASTM D638-2008 
Test Speed: 20.0in/min 
Specimens:  Die Cut Type IV. 
Quantity of specimens: 11  
Test Temperature: 25°C  

When tested in accordance with ASTM D638-2008 the following results were obtained: 

Tensile strength = 3288psi; standard deviation 135psi. 
Elongation at break = 599%; standard deviation 60% 

Brian K. Spillar 
Manager, Industrial Testing Services 

Neither GTI nor any person acting on behalf of GTI assumes any liability with respect to the use 
of, or for damages resulting from the use of, any information presented in this report. 
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G T I  T E S T I N G  L A B O R A T O R I E S  

1700 South Mount Prospect Road   Des Plaines, Illinois  60018 

Brian K. Spillar 
Manager, Industrial Testing Services 
T: 847 768 0658 F: 847 768 0569 
Brian.Spillar@gastechnology.org 

testing
laboratories

IFC Techprocomplect LLC       10/28/2008
1, 62, Starokaluzhskoye Shosse 
Moscow, 117630, Russia 
Ph. +7 495 974 7008 

Reference: Test results for TIAL-M adhesive:  Our Report 081659. 

We have completed testing on the following materials submitted to our laboratory. 

Material Name: Adhesive layer of TIAL-M heat shrinkable wrap-around sleeve. 
Test Method: ASTM D1002-2005 
Test Speed: 0.05in/min 
Specimens:  Grit blasted steel 0.5” overlap, prepared by client: 
Quantity of specimens: 10  
Test Temperature 21°C  

When tested in accordance with ASTM D1002-2005 the following results were obtained: 

Lap shear strength = 447psi; standard deviation 53psi. 

Brian K. Spillar 
Manager, Industrial Testing Services 

This laboratory maintains A2LA accreditation to ISO/IEC 17025 for specific tests listed in 
A2LA Certificate 2139-01 and meets the relevant quality system requirements of ISO 
9000:2000.  The test results included in this report however are not covered by this accreditation. 

Neither GTI nor any person acting on behalf of GTI assumes any liability with respect to the use 
of, or for damages resulting from the use of, any information presented in this report. 
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